
Administrative Package 
Cover Page 

This file contains the following documents:

1. Summary of application (in plain language)

English
Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit)

English
Alternative Language (Spanish)

3. Application materials

Portada de Paquete 
Administrativo 

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 
propuesta

Inglés
Idioma alternativo (español)

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso)

Inglés
Idioma alternativo (español)

3. Solicitud original



1 
 

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT 
APPLICATIONS 

DOMESTIC WASTEWATER 

The following summary is provided for this pending water quality permit application 
being reviewed by the Texas Commission on Environmental Quality as required by 30 
Texas Administrative Code Chapter 39.  The information provided in this summary may 
change during the technical review of the application and are not federal enforceable 
representations of the permit application. 

BGICO, LLC (CN606281970) proposes to operate a new wastewater treatment plant 
(RN112005186) and activated sludge treatment process that will produce effluent 
suitable for meeting TCEQ’s stringent wastewater standards for tributaries to the 
Colorado River. The facility will be located at 4400 Farm-to-Market Road 1327, in Buda, 
Travis County, Texas 78610. 

The new plant is proposed to be built in three phases. The first phase is planned to 
have a treatment capacity of 0.150 million gallons per day (MGD), followed by an 
interim flow rate of 1.150 MGD, and a final capacity of 3.150 MGD. 

Discharges from the facility are expected to contain up to 5 mg/l five-day 
carbonaceous biochemical oxygen demand (CBOD5), 5 mg/l total suspended solids 
(TSS), 2 mg/l ammonia nitrogen (NH3-N), 1 mg/l phosphorous (P), and disinfection to 
reduce Escherichia coli. Domestic wastewater processes will be: headworks screening, 
odor control for headworks and portable toilet waste receiving station, conventional 
activated sludge aeration basins, clarifiers, sludge holding tanks, dewatering bins, 
chlorine and ultraviolet light disinfection units, tertiary filters, effluent pump station, 
above ground effluent storage, effluent flow pump station metering and discharge, 
landfill sludge disposal, and beneficial use of effluent in various commercial activities, 
and/or discharge into Dry Creek. The same type treatment units will be used in all 
three (3) phases of expansion. 

 

 

 
 



PLANTILLA ENESPAÑOLPARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS 
TPDES o TLAP  
 
AGUAS RESIDUALES DOMÉSTICAS 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas 
según lo requerido por el Capítulo 39 del Código Administrativo de Texas 30. La 
información proporcionada en este resumen puede cambiar durante la revisión técnica 
de la solicitud y no son representaciones federales exigibles de la solicitud de permiso. 
 
BGICO, LLC (es decir, CN606281970) propone operar una facilidad de aguas residuales 
(RN112005186) con un proceso de tratamiento de lodos activados que producirá 
efluentes adecuados para cumplir con los estándares de aguas residuales más estrictos 
de TCEQ para afluentes para el Rio Colorado. La instalación estará ubicada en 4400 
Farm-to-Market Road 1327, en Buda, en el Condado de Travis, Texas 78610. 
 
Se propone que la nueva facilidad se construya en tres fases. Se planifica que la 
primera fase tenga una capacidad de tratamiento de 0.150 millones de galones por día 
(MGD), seguido de una tasa de flujo intermedia de 1.150 MGD, y una capacidad final de 
3.150 MGD. 

Se espera que las descargas de la instalación contengan una demanda incluyendo 5 
mg/l de bioquímica de oxígeno de cinco días (CBOD5), 5 mg/l de solidos suspendidos 
totales (TSS),2 mg/nitrógeno amoniacal (NH3-N), 1 mg/l fósforo (P) y desinfección el 
cual reduciran la Escherichia coli. Las aguas residuales domésticas serán tratadas por: 
un tamizado de cabecera, control de olores para cabeceras y estaciónes de recepción 
de desechos de baños portátiles, biorreactores de lodos activados convencionales, 
clarificadores, tanques de retención de lodos, contenedores de deshidratación, 
unidades de desinfección por cloro y luz ultravioleta, filtros terciarios, estación de 
bombeo de efluentes, almacenamiento de efluentes sobre el suelo, medición y descarga 
de la estación de bombeo de efluentes, disposición de lodos en vertederos, y uso 
beneficioso de efluentes en varias actividades comerciales y/o descarga en el Dry 
Creek. El mismo tipo de unidades de tratamiento se utilizará en las tres (3) fases de 
expansión. 

 
 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

PROPOSED PERMIT NO. WQ0016568001 

APPLICATION. BGICO, LLC, P.O. Box 17126, Austin, Texas 78760, has applied to the Texas 
Commission on Environmental Quality (TCEQ) for proposed Texas Pollutant Discharge 
Elimination System (TPDES) Permit No. WQ0016568001 (EPA I.D. No. TX0146277) to authorize 
the discharge of treated wastewater at a volume not to exceed an annual average flow of 
3,150,000 gallons per day. The domestic wastewater treatment facility will be located at 4400 
Farm-to-Market Road 1327, in the city of Buda, in Travis County, Texas 78610. The discharge 
route will be from the plant site to Dry Creek; thence to Colorado River Below Ladybird 
Lake/Town Lake.  TCEQ received this application on July 9, 2024. The permit application will 
be available for viewing and copying at Creedmoor City Hall, City Administrative Office, 5008 
Hartung Lane, Creedmoor, Texas prior to the date this notice is published in the newspaper. 
The application, including any updates, and associated notices are available electronically at 
the following webpage: https://www.tceq.texas.gov/permitting/wastewater/pending-
permits/tpdes-applications. This link to an electronic map of the site or facility's general 
location is provided as a public courtesy and not part of the application or notice. For the 
exact location, refer to the application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.74213,30.097611&level=18  

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 



 

interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 